seamronas. FCC RADIO TEST REPORT Report No. : FR1D0310E

Ant6 5310 -5.39 <11.00 PASS
Ant7 5310 -5.37 <11.00 PASS
total 5310 -2.37 <11.00 PASS
Ant6 5510 -4.92 <11.00 PASS
Ant7 5510 -5.79 <11.00 PASS
total 5510 -2.32 <11.00 PASS
Ant6 5550 -4.78 <11.00 PASS
Ant7 5550 -5.92 <11.00 PASS
total 5550 -2.30 <11.00 PASS
Ant6 5670 -4.43 <11.00 PASS
Ant7 5670 -5.26 <11.00 PASS
total 5670 -1.81 <11.00 PASS
Ant6 5710_UNII-2C -4.91 <11.00 PASS
Ant7 5710_UNII-2C -4.11 <11.00 PASS
total 5710_UNII-2C -1.48 <11.00 PASS
Ant6 5710_UNII-3 -9.83 <30.00 PASS
Ant7 5710_UNII-3 -9.14 <30.00 PASS
total 5710_UNII-3 -6.46 <30.00 PASS
Ant6 5210 -7.85 <11.00 PASS
Ant7 5210 -9.63 <11.00 PASS
total 5210 -5.64 <11.00 PASS
Ant6 5290 -9.08 <11.00 PASS
Ant7 5290 -8.87 <11.00 PASS
total 5290 -5.96 <11.00 PASS
Ant6 5530 -9.13 <11.00 PASS
Ant7 5530 -9.71 <11.00 PASS
total 5530 -6.40 <11.00 PASS
11AC80-CDD
Ant6 5610 -8.84 <11.00 PASS
Ant7 5610 -9.57 <11.00 PASS
total 5610 -6.18 <11.00 PASS
Ant6 5690_UNII-2C -8.56 <11.00 PASS
Ant7 5690_UNII-2C -7.56 <11.00 PASS
total 5690_UNII-2C -5.02 <11.00 PASS
Ant6 5690_UNII-3 -13.48 <30.00 PASS
Ant7 5690_UNII-3 -12.8 <30.00 PASS
total 5690_UNII-3 -10.12 <30.00 PASS

Note: 1.The Result and Limit Unit is dBm/500 kHz in the band 5.725-5.85 GHz.
2.The Duty Cycle Factor and RBW Factor is compensated in the graph.
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11AC40-CDD_Ant6_5190
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11AC40-CDD_Ant6_5510
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Appendix B. AC Conducted Emission Test Results

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang : =
Relative Humidity : (38~40%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gpLevel (dBuv)
70.0
600 | FCC PART 15E
50.01 : | FCC PART 15E(AVG)
8
40.0 ] Ty
’ 040
30.0
20.0
10.0
15 2 5 1 2 5 10 20 30
Frequency {MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-060105-L LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.159 47.68 —-17.84 £5.52 37.20 0.02 10.46 QP
2 0.159 33.38 —22.14 55.52 22.90 0.02 10.46 Average
3% 0.214 49.30 -13.75 £3.05 38.90 0.05 10.35 QP
4 0.214 36.60 -16.45 53.05 26.20 0.05 10.35 Average
5 0.469 40.54 —16.00 56.54 30.20 0.10 10.24 QP
8 0.469 29.94 —16.60 46.54 19.60 0.10 10.24 Average
7 14.083 39.17 -20.83 60.00 28.49 0.29 10.39 QP
8 14.063 29.57 -20.43 50.00 18.89 0.29 10.39 Average
9 15.801 40.95 -18.05 60.00 30.21 0.33 10.41 QF
10 15.801 32.35 -17.65 50.00 21.61 0.33 10.41 Average
11 18.135 37.49 -22.51 60.00 26.61 0.42 10.45 QF
12 18.135 31.09 -18.91 50.00 20.21 0.42 10.46 Average
Sporton International Inc. (Kunshan) Page Number : B1 of B2
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ssamonias. FCC RADIO TEST REPORT

Report No. : FR1D0310E

_ Temperature : 25.3~26.2°C
Test Engineer : [Amos Zhang - —
Relative Humidity : |38~40%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
gpLevel (dBuv)
70.0
600 | FCC PART 15E
SMN | FCC PART 15E(AVG)
400 g 1
§
0.0 E 1 1p
20.0
10.0
U5 2 5 1 2 5 10 20 30
Frequency {MHz)
Site : CO01-KS
Condition : FCC PART 15E LISN-060105-N NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
MHz ~ dBuV dB  dBuV  dBuV dE dE
1 0.161 44.76 —20.67 £5.43 34.20 0.11 10.45 QP
2 0.161 33.16 —22.27 55.43 22.60 0.11 10.45 Average
3% 0.207 46.06 -17.26 ©3.32 35.60 0.10 10.36
4 0.207 33.26 -20.06 53.32 22.80 0.10 10.36 Average
5 0.230 40.04 —22.40 £2.44 29.60 0.10 10.34
8 0.230 26.54 —25.90 52.44 16.10 0.10 10.34 Average
7 0.476 37.55 -18.86 B56.41 27.20 0.11 10.2
8 0.476 26.25 —20.16 46.41 15.90 0.11 10.24 Average
9 15.226 36.21 -23.79 60.00 25.49 0.32 10.40
10 15.226 29.21 -20.79 50.00 18.49 0.32 10.40 Average
11 17.661 36.48 -23.52 60.00 25.60 0.43 10.45
12 17.661 29.18 -20.82 50.00 18.30 0.43 10.45 Average
Note:
1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)
Sporton International Inc. (Kunshan) Page Number : B2 of B2
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saronas. FCC RF Test Report

Report No. : FR1D0310E

Appendix C. Radiated Spurious Emission

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
5132.64 58.77 |-15.23 74 44,92 35.01 | 10.63 | 31.79 | 145 | 198 P H
5141.6 50.86 -3.14 54 36.99 3501 | 1065 | 31.79 | 145 | 198 | A | H
* 5182 104.73 - - 90.8 35.06 | 10.69 | 31.82 | 145 | 198 P H
802.11a
5182 98.06 - - 84.13 35.06 | 1069 | 31.82 | 145 | 198 | A | H
CH 36
5137.76 56.78 |-17.22 74 42.93 35.01 | 10.63 | 31.79 | 349 | 274 P |V
5180MHz
5141.6 48 -6 54 34.13 35.01 | 10.65 | 31.79 | 349 | 2714 | A | V
* 5176 100.32 - - 86.4 35.05 | 10.69 | 31.82 | 349 | 274 P |V
5176 93.97 - - 80.05 35.05 | 1069 | 31.82 | 349 | 274 | A | V
1. No other spurious found.
=Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : Clof C41
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saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A) (HV)
802.11a 10355 46.45 |-21.85| 68.3 53.46 | 38.31 | 15.36 H 60.68 300 | O P | H
CH 36
5180MHz 10355 47.68 |-20.62| 68.3 54.69 | 38.31 | 15.36 | 60.68 | 100 0 P |V
802.11a 10443 46.21 |-22.09| 68.3 53.1 | 3835 | 15.42 | 60.66 | 300 O P | H
CH 44
5990MHz 10443 47.72 |-20.58| 68.3 54.61 | 38.35 | 15.42 | 60.66 | 100 0 P |V
802.11a 10476 47.09 |-21.21| 683 | 53.95 | 38.35 | 1545 | 6066 300 | O | P | H
CH 48
5240MHz 10476 47.1 -21.2 68.3 53.96 | 38.35 | 15.45 | 60.66 | 100 0 P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C2of C41
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saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5141.92 58.35 |-15.65 74 44.48 | 35.01 | 10.65 | 31.79 | 164 | 208 | P | H
5141.6 50.52 | -3.48 54 36.65 | 35.01 | 10.65 | 31.79 | 164 | 208 | A | H
802.11n * 5182 102.21 - - 88.28 | 35.06 | 10.69 | 31.82 | 164 | 208 | P | H
HT20 5182 95.3 - - 81.37 | 35.06 | 10.69 | 31.82 | 164 | 208 | A | H
CH 36 5120.48 56.6 -17.4 74 42.78 35 10.61 | 31.79 | 301 | 157 P \%
5180MHz 5141.6 4759 | -6.41 54 33.72 | 35.01 | 10.65 | 31.79 | 301 | 157 | A | V
* 5182 100.13 - - 86.2 35.06 | 10.69 | 31.82 | 301 | 157 | P | V
5182 92.8 - - 78.87 | 35.06 | 10.69 | 31.82 | 301 | 157 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C3of C41
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saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 1 5150~5250MHz
WIFI 802.11n HT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
802.11n
HT20 10355 47.06 |-21.24 68.3 54.07 | 38.31 | 15.36 | 60.68 | 300 0 P H
CH 36

10355 47.09 |-21.21 68.3 54.1 38.31 | 15.36 | 60.68 | 100 0 P |V
5180MHz
802.11n

10443 47 -21.3 68.3 53.89 | 38.35 | 1542 | 60.66 | 300 0 P H
HT20
CH44

10443 46.72 |-21.58 68.3 53.61 | 38.35 | 15.42 | 60.66 | 100 0 P |V
5220MHz
802.11n 10476 | 47.34 |2096] 683 | 542 | 3835 | 1545 | 6066 | 300 O | P | H
HT20
CH 48

10476 46.71 |-21.59 68.3 53.57 | 38.35 | 15.45 | 60.66 | 100 0 P |V
5240MHz

1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C4of C41
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saranis. FCC RF Test Report

Report No. : FR1D0310E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5144.64 60.7 -13.3 74 46.83 | 35.03 | 10.65 | 31.81 | 156 | 203 | P | H
5149.12 50.2 -3.8 54 36.33 | 35.03 | 10.65 | 31.81 | 156 | 203 | A | H
* 5188 101.78 - - 87.85 | 35.06 | 10.69 | 31.82 | 156 | 203 | P | H
5188 94.48 - - 80.55 | 35.06 | 10.69 | 31.82 | 156 | 203 | A | H
802.11ac 5350.86 54.78 |-19.22 74 40.71 | 35.22 | 10.78 | 3193 | 156 | 203 | P | H
VHT40 5374.98 4555 | -8.45 54 3147 | 3524 | 10.79 | 3195 | 156 | 203 | A | H
CH 38 5121.28 56.56 |-17.44 74 42.74 35 10.61 | 31.79 | 282 | 136 P \%
5190MHz 5149.76 47.14 | -6.86 54 33.27 | 35.03 | 10.65 | 31.81 | 282 | 136 | A | V
* 5194 97.09 - - 83.14 | 35.06 | 10.71 | 31.82 | 282 | 136 | P | V
5194 89.22 - - 75.27 | 35.06 | 10.71 | 31.82 | 282 | 136 | A | V
5366.52 55.31 |-18.69 74 41.21 | 3524 | 10.79 | 3193 | 282 | 136 | P | V
5371.92 45.67 | -8.33 54 3157 | 3524 | 10.79 | 3193 | 282 | 136 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C50f C41
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saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

6+7 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)

802.11ac
10377 46.26 |-22.04 68.3 53.21 38.33 | 15.39 | 60.67 | 300 0 P H

VHT40

CH 38
10377 46.76 |-21.54 68.3 53.71 38.33 | 15.39 | 60.67 | 100 0 P |V

5190MHz

802.11ac
10465 46.62 |-21.68 68.3 53.48 38.35 | 15.45 | 60.66 | 300 0 P H

VHT40

CH 46
10465 46.5 -21.8 68.3 53.36 38.35 | 15.45 | 60.66 | 100 0 P |V

5230MHz

1. No other spurious found.
Remark

2. All results are PASS against Peak and Average limit line.
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saranis. FCC RF Test Report

Report No. : FR1D0310E

Band 1 5150~5250MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5138.56 59.49 |-1451 74 45.64 | 35.01 | 10.63 | 31.79 | 167 | 31 P | H
5139.84 50.72 | -3.28 54 36.85 | 35.01 | 10.65 | 31.79 | 167 | 31 A | H
* 5218 97.32 - - 83.35 | 35.09 | 10.72 | 31.84 | 167 | 31 P | H
5218 89.78 - - 75.81 | 35.09 | 10.72 | 31.84 | 167 | 31 A | H
802.11ac 5350 55.31 |-18.69 74 41.24 | 3522 | 10.78 | 31.93 | 167 | 31 P | H
VHT80 5358.42 46.42 | -7.58 54 32.35 | 35.22 | 10.78 | 31.93 | 167 | 31 A | H
CH 42 5149.28 57.24 |-16.76 74 43.37 35.03 | 10.65 | 31.81 | 192 26 P \%
5210MHz 5145.12 47.82 | -6.18 54 33.95 | 35.03 | 10.65 | 31.81 | 192 | 26 AV
* 5212 87.99 - - 74.02 | 35.09 | 10.72 | 31.84 | 192 | 26 P |V
5212 80.3 - - 66.33 | 35.09 | 10.72 | 31.84 | 192 | 26 AV
5361.12 55.4 -18.6 74 41.32 | 3522 | 10.79 | 31.93 | 192 | 26 P |V
5387.76 4586 |-8.14 54 31.75 | 35.26 108 | 31.95 | 192 | 26 AV
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C7of C41
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Band 1 5150~5250MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A) (HV)
802.1ac 10421 | 47.82 |-2048 683 | 5474 | 38.34 | 1541 | 6067 | 300 | O | P | H
VHT80
CH 42
10421 47.27 |-21.03| 68.3 54.19 | 38.34 | 15.41 | 60.67 | 100 0 P |V
5210MHz
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.

Sporton International Inc. (Kunshan)
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saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 2 - 5250~5350MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
5358.8 56.42 |-17.58 74 42,35 | 3522 | 10.78 | 3193 | 141 | 200 | P H
5358.4 50.01 -3.99 54 3594 | 3522 | 10.78 | 31.93 | 141 | 200 | A | H
* 5320 103.84 - - 89.78 | 35.19 | 10.77 | 319 | 141 | 200 | P H
802.11a
5320 97.12 - - 83.06 | 3519 | 10.77 | 319 | 141 | 200 | A | H
CH 64
5357.7 55.29 |[-18.71 74 41.22 | 35.22 | 10.78 | 31.93 | 365 | 262 P |V
5320MHz
5358.3 46.36 -7.64 54 3229 | 3522 | 10.78 | 3193 | 365 | 262 | A | V
* 5326 97.71 - - 83.66 | 35.19 | 10.77 | 31.91 | 365 | 262 P |V
5326 91.36 - - 7731 | 3519 | 10.77 | 3191 | 365 | 262 | A | V
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C9of C41
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saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 2 5250~5350MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A) (HV)
802.11a 10520 46.13 |-22.17| 68.3 52.93 | 38.37 | 15.48 H 60.65 300 | O P | H
CH 52
5260MHz 10520 46.67 |-21.63| 68.3 53.47 | 38.37 | 15.48 | 60.65 | 100 0 P |V
802.11a 10600 46.43 |-27.57 74 53.12 | 38.4 | 1554 | 60.63 | 300 | O P | H
CH 60
5300MHz 10600 47.05 |-26.95 74 53.74 38.4 15.54 | 60.63 | 100 0 P |V
802.11a 10641 4731 |-26.69 74 53.95 | 38.41 | 1557 | 6062 | 300 | O | P | H
CH64
5320MHz 10641 46.28 |-27.72 74 52.92 | 38.41 | 15.57 | 60.62 | 100 0 P |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C10 of C41
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saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5358.8 56.03 |-17.97 74 4196 | 3522 | 10.78 | 3193 | 159 | 204 | P | H
5358.4 50.14 | -3.86 54 36.07 | 3522 | 10.78 | 31.93 | 159 | 204 | A | H
802.11ac | * 5320 102 - - 87.94 | 3519 | 10.77 | 319 | 159 | 204 | P | H
VHT20 5320 95.2 - - 81.14 | 3519 | 10.77 | 319 | 159 | 204 | A | H
CH 64 5366.2 54.89 |-19.11 74 40.79 | 3524 | 10.79 | 3193 | 298 | 138 | P | V
5320MHz 5358.4 46.13 | -7.87 54 32.06 | 3522 | 10.78 | 31.93 | 298 | 138 | A | V
* 5320 98.83 - - 84.77 | 3519 | 10.77 | 319 | 298 | 138 | P | V
5320 91.84 - - 77.78 | 3519 | 10.77 | 319 | 298 | 138 | A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C11 of C41
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saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 2 5250~5350MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) (P/A)|(H/V)
802.11ac

10520 47.16 |-21.14 68.3 53.96 38.37 | 15.48 | 60.65 | 300 0 P H
VHT20
CH 52

10520 46.72 |-21.58 68.3 53.52 38.37 | 1548 | 60.65 | 100 0 P |V
5260MHz
802.11ac

10600 46.45 |-27.55 74 53.14 384 15.54 | 60.63 | 300 0 P H
VHT20
CH 60

10600 47.38 |-26.62 74 54.07 38.4 15.54 | 60.63 | 100 0 P |V
5300MHz
802.11ac

10641 46.09 |-27.91 74 52.73 38.41 | 15.57 | 60.62 | 300 0 P H
VHT20
CH 64

10641 47.13 |-26.87 74 53.77 38.41 | 15,57 | 60.62 | 100 0 P |V
5320MHz

1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C1l2 of C41

TEL:
FAX :

+86-512-57900158
+86-512-57900958
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Report No. : FR1D0310E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5133.44 56.54 |-17.46 74 42.69 | 35.01 | 10.63 | 31.79 | 157 | 204 | P | H
5112.64 46.78 | -7.22 54 32.95 35 10.61 | 31.78 | 157 | 204 | A | H
* 5308 101.5 - - 87.46 | 35.18 | 10.76 | 319 | 157 | 204 | P | H
5308 94.16 - - 80.12 | 35.18 | 10.76 | 319 | 157 | 204 | A | H
802.11ac 5350.5 59.51 |-14.49 74 4544 | 3522 | 10.78 | 3193 | 157 | 204 | P | H
VHT40 5350.5 50.56 | -3.44 54 36.49 | 3522 | 10.78 | 31.93 | 157 | 204 | A | H
CH 62 5105.76 55.99 |-18.01 74 42.18 | 3498 | 10.61 | 31.78 | 367 | 264 | P | V
5310MHz 5116 46.66 | -7.34 54 32.83 35 1061 | 31.78 | 367 | 264 | A | V
* 5308 96.53 - - 8249 | 3518 | 10.76 | 319 | 367 | 264 | P | V
5308 89.34 - - 75.3 35.18 | 10.76 | 319 | 367 | 264 | A | V
5351.7 56.55 |-17.45 74 42.48 | 3522 | 10.78 | 3193 | 367 | 264 | P | V
5350.1 46.95 | -7.05 54 3288 | 3522 | 10.78 | 3193 | 367 | 264 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C13 of C41
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saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 2 5250~5350MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
802.11ac
10542 46.08 |-22.22 68.3 52.84 38.38 15,5 | 60.64 | 300 0 P H
VHT40
CH 54
10542 46.28 |-22.02 68.3 53.04 38.38 15,5 | 60.64 | 100 0 P |V
5270MHz
802.11ac
VHT40 10619 46.35 |-27.65 74 53.01 384 15.56 | 60.62 | 300 0 P H
CH 62
5310MHz 10619 45,95 |-28.05 74 52.61 384 15.56 | 60.62 | 100 0 P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : Cl4 of C41

TEL : +86-512-57900158
FAX : +86-512-57900958




saranis. FCC RF Test Report

Report No. : FR1D0310E

Band 2 5250~5350MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5109.76 56.64 |-17.36 74 42.81 35 10.61 | 31.78 | 197 | 32 P | H
5117.76 47.11 | -6.89 54 33.28 35 10.61 | 31.78 | 197 | 32 A | H
* 5272 97.22 - - 83.22 | 35.14 | 10.74 | 31.88 | 197 | 32 P | H
5272 89.71 - - 75.71 | 35.14 | 10.74 | 31.88 | 197 | 32 A | H
802.11ac 5357.2 59.11 |-14.89 74 45.04 35.22 | 10.78 | 31.93 | 197 32 P H
VHT80 5353.3 50.7 -3.3 54 36.63 | 35.22 | 10.78 | 31.93 | 197 | 32 A | H
CH 58 5108.64 55.81 |-18.19 74 42 3498 | 10.61 | 31.78 | 396 | 104 P \%
5290MHz 5138.56 46.97 | -7.03 54 3312 | 35.01 | 10.63 | 31.79 | 396 | 104 | A | V
* 5296 93.21 - - 79.17 | 35.16 | 10.76 | 31.88 | 396 | 104 | P | V
5296 84.75 - - 70.71 | 35.16 | 10.76 | 31.88 | 396 | 104 | A | V
5374.7 55.81 |-18.19 74 41.73 | 3524 | 10.79 | 3195 | 396 | 104 | P | V
5358.9 46.68 | -7.32 54 3261 | 3522 | 10.78 | 3193 | 396 | 104 | A | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C150f C41

TEL : +86-512-57900158
FAX : +86-512-57900958




saronas. FCC RF Test Report Report No. : FR1D0310E

Band 2 5250~5350MHz

WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) (P/A)|(H/V)
802.11ac
10575 46.33 |-21.97 68.3 53.05 | 38.39 | 15.52 | 60.63 | 300 0 P H
VHT80
CH 58
10575 46.89 |-21.41 68.3 53.61 | 38.39 | 15.52 | 60.63 | 100 0 P |V
5290MHz
1. No other spurious found.
Remark2

All results are PASS against Peak and Average limit line.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number : C16 of C41



saranis. FCC RF Test Report

Report No. : FR1D0310E

Band 3 - 5470~5725MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
5445.04 56.54 |-17.46 74 42.35 35.31 | 10.86 | 31.98 | 169 | 186 P H
5461.68 59.47 -8.83 68.3 45.25 35.32 | 10.89 | 31.99 | 169 | 186 P H
5459.98 47.49 -6.51 54 33.27 3532 | 10.89 | 31.99 | 169 | 18 | A | H
* 5500 109.52 - - 95.21 35.35 | 1097 | 32.01 | 169 | 186 P H
802.11a
5500 102.22 - - 87.91 3535 | 1097 | 3201 | 169 | 186 | A | H
CH 100
5451.6 55.76 |-18.24 74 41.54 35.32 | 10.89 | 31.99 | 300 | 289 P |V
5500MHz
5461.2 57.09 |-11.21 68.3 42.87 35.32 | 10.89 | 31.99 | 300 | 289 P |V
5459.98 45.83 -8.17 54 31.61 35.32 | 10.89 | 31.99 | 300 | 289 | A | V
* 5500 103.24 - - 88.93 35.35 | 10.97 | 32.01 | 300 | 289 P |V
5500 96 - - 81.69 35.35 | 10.97 | 32.01 | 300 | 289 | A | V
5727.96 63.27 -5.03 68.3 48.44 35.62 | 11.25 | 32.04 | 162 | 184 P H
* 5698 110.16 - - 95.42 3558 | 11.22 | 32.06 | 162 | 184 P H
802.11a
5698 103.05 - - 88.31 3558 | 1122 | 3206 | 162 | 184 | A | H
CH 140
5738.6 59.56 -8.74 68.3 44.68 35.62 | 11.27 | 32.01 | 365 | 190 P |V
5700MHz
* 5698 105.85 - - 91.11 35.58 | 11.22 | 32.06 | 365 | 190 P |V
5698 99.23 - - 84.49 3558 | 11.22 | 3206 | 365 | 190 | A | V
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number . C17 of C41

TEL : +86-512-57900158
FAX : +86-512-57900958




saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 3 - 5470~5725MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A) (HIV)
802.11a 11004 | 47.32 |-2668 74 | 5351 | 3853 | 1582 | 6054 300 | O | P | H
CH 100
5500MHz 11004 46.56 |-27.44 74 52.75 | 38.53 | 15.82 | 60.54 | 100 0 P |V
802.11a 11158 46.55 |-27.45 74 52.48 | 38.58 | 1599 | 60.5 | 300 | O P | H
CH 116
5580MHz 11158 46.87 |-27.13 74 52.8 38.58 | 15.99 | 60.5 | 100 0 P |V
802.11
a 11136 46.65 |-27.35 74 52.63 | 38.58 | 15.95 | 60.51 | 300 0 P | H
CH 140
5700MHz 11136 46.93 |-27.07 74 5291 | 38.58 | 15.95 | 60.51 | 100 0 P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C18 of C41

TEL : +86-512-57900158
FAX : +86-512-57900958




saranis. FCC RF Test Report

Report No. : FR1D0310E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)/(H/V)
5459.6 60.58 |-13.42 74 46.36 | 3532 | 10.89 | 3199 H 167 | 181 | P | H
5469.84 61.85 | -6.45 68.3 4758 | 3534 | 1092 | 3199 H 167 | 181 | P | H
5459.98 47.5 -6.5 54 33.28 | 3532 | 10.89 | 31.99 | 167 | 181 | A | H
802.11ac | * 5506 108.06 - - 93.74 | 3537 | 1097 | 32.02 | 167 | 181 | P | H
VHT20 5506 101.41 - - 87.09 | 3537 | 1097 | 32.02 | 167 | 181 | A | H
CH 100 5459.12 56.36 |-17.64 74 42.14 | 3532 | 10.89 | 3199 | 300 | 288 | P | V
5500MHz 5461.84 56.73 |-11.57| 68.3 4251 | 3532 | 10.89 | 3199 | 300 | 288 | P | V
5452.56 46.08 | -7.92 54 31.86 | 35.32 | 10.89 | 31.99 | 300 | 288 | A | V
* 5494 102.89 - - 88.61 | 3535 | 10.94 | 32.01 | 300 | 288 | P | V
5494 95.87 - - 8159 | 3535 | 10.94 | 32.01 | 300 | 288 | A | V
5733.32 63.16 | -5.14 68.3 48.3 3562 | 11.25 | 32.01 | 136 | 179 | P | H
802.11ac | * 5704 110 - - 95.25 | 3558 | 11.23 | 32.06 | 136 | 179 | P | H
VHT20 5704 102.95 - - 88.2 3558 | 11.23 | 32.06 | 136 | 179 | A | H
CH 140 5726.84 60.33 | -7.97 68.3 455 3562 | 11.25 | 32.04 | 184 | 187 | P | V
5700MHz | = 5704 104.61 - - 89.86 | 3558 | 11.23 | 32.06 | 184 | 187 | P | V
5704 97.79 - - 83.04 | 3558 | 11.23 | 32.06 | 184 | 187 | A | V
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C19 of C41

TEL : +86-512-57900158
FAX : +86-512-57900958




saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT20 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
802.11ac

11004 46.64 |-27.36 74 52.83 38.53 | 15.82 | 60.54 | 300 0 P H
VHT20
CH 100

11004 46.92 |-27.08 74 53.11 38.53 | 15.82 | 60.54 | 100 0 P |V
5500MHz
802.11ac

11158 48.16 |-25.84 74 54.09 3858 | 1599 | 60.5 | 300 0 P H
VHT20
CH 116

11158 47.05 |-26.95 74 52.98 38.58 | 15.99 | 60.5 100 0 P |V
5580MHz
802.11ac

11400 46.7 -27.3 74 52.26 38.67 | 16.22 | 60.45 | 300 0 P H
VHT20
CH 140

11400 47.05 |-26.95 74 52.61 38.67 | 16.22 | 60.45 | 100 0 P |V
5700MHz

1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C20 of C41

TEL : +86-512-57900158
FAX : +86-512-57900958




saranis. FCC RF Test Report

Report No. : FR1D0310E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBuV/m)| (dB) |(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)|(HV)
5458 60.05 |-13.95 74 45.83 | 35.32 | 10.89 | 31.99 | 212 1 P | H
5470 64.1 -4.2 68.3 49.83 | 35.34 | 10.92 | 31.99 | 212 1 P | H
5459.12 50.31 | -3.69 54 36.09 | 35.32 | 10.89 | 31.99 | 212 1 A | H
* 5512 104.92 - - 90.6 35.37 | 10.97 | 32.02 | 212 1 P | H
802.11ac 5512 98 - - 83.68 | 35.37 | 10.97 | 32.02 | 212 1 A | H
VHT40 5763.32 57.42 |-10.88| 68.3 42.45 | 35.67 | 11.29 | 31.99 | 212 1 P | H
CH 102 5458.96 56.5 -17.5 74 42.28 | 3532 | 10.89 | 3199 | 287 | 356 | P | V
5510MHz 5469.68 58.98 | -9.32 68.3 4471 | 3534 | 1092 | 3199 | 287 | 356 | P | V
5459.44 47.28 | -6.72 54 33.06 | 3532 | 1089 | 3199 | 287 | 356 | A | V
* 5506 101.11 - - 86.79 | 35.37 | 10.97 | 32.02 | 287 | 356 | P | V
5506 93.59 - - 79.27 | 35.37 | 10.97 | 32.02 | 287 | 356 | A | V
5758.76 57.02 |-11.28| 68.3 42.05 | 3567 | 11.29 | 3199 | 287 | 356 | P | V
5452.88 55.07 |-18.93 74 40.85 | 35.32 | 10.89 | 31.99 | 213 0 P | H
5466 55.36 |-12.94| 68.3 41.11 | 35.32 | 1092 | 31.99 | 213 0 P | H
5441.84 45.96 | -8.04 54 31.77 | 3531 | 10.86 | 31.98 | 213 0 A | H
* 5674 107.39 - - 92.72 | 35.55 11.2 | 32.08 | 213 0 P | H
802.11ac 5674 99.89 - - 85.22 | 3555 11.2 | 32.08 | 213 0 A | H
VHT40 5731.16 60.41 | -7.89 68.3 4555 | 35.62 | 11.25 | 32.01 | 213 0 P | H
CH 134 5406.64 55.36 |-18.64 74 41.24 35.27 | 10.81 | 31.96 | 257 | 355 P \%
5670MHz 5460.24 56.55 |-11.75| 68.3 4233 | 3532 | 10.89 | 3199 | 257 | 355 | P | V
5447.92 45.9 -8.1 54 3168 | 3531 | 10.89 | 3198 | 257 | 355 | A | V
* 5674 103.97 - - 89.3 35.55 11.2 | 3208 | 257 | 355 | P | V
5674 96.73 - - 82.06 | 35.55 11.2 | 3208 | 257 | 355 | A | V
5739.72 58.39 | -9.91 68.3 43.48 | 3565 | 11.27 | 32.01 | 257 | 355 | P | V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number 1 C21 of C41

TEL : +86-512-57900158
FAX : +86-512-57900958




saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 3 - 5470~5725MHz
WIFI 802.11ac VHT40 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBpV)| (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
802.11ac

11015 46.21 |-27.79 74 52.37 38.54 | 15.84 | 60.54 | 300 0 P H
VHT40
CH 102

11015 46.63 |-27.37 74 52.79 38.54 | 15.84 | 60.54 | 100 0 P |V
5510MHz
802.11ac

11103 46.61 |-27.39 74 52.65 38.56 | 15.92 | 60.52 | 300 0 P H
VHT40
CH 110
5550MHz 11103 47.5 -26.5 74 53.54 3856 | 15.92 | 60.52 | 100 0 P |V
802.11ac

11345 46.36 |-27.64 74 52.01 38.64 | 16.17 | 60.46 | 300 0 P H
VHT40
CH 134

11345 46.79 |-27.21 74 52.44 38.64 | 16.17 | 60.46 | 100 0 P |V
5670MHz

1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number 1 C22 of C41

TEL : +86-512-57900158
FAX : +86-512-57900958




saranis. FCC RF Test Report

Report No. : FR1D0310E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |(cm) (deg) |(P/A)/(H/V)
5459.92 58.15 |-15.85 74 43.93 | 35.32 | 10.89 | 31.99 | 292 | 30 P | H
5463.6 59.72 | -8.58 68.3 45.47 | 3532 | 1092 | 3199 | 292 | 30 P | H
5460 50.62 | -3.38 54 36.4 35.32 | 10.89 | 31.99 | 292 | 30 A | H
* 5524 100.77 - - 86.4 35.39 11 32.02 | 292 | 30 P | H
802.11ac 5524 92.94 - - 78.57 | 35.39 11 32.02 | 292 | 30 A | H
VHT80 5751.96 56.6 -11.7 68.3 41.67 | 3565 | 11.29 | 32.01 | 292 | 30 P | H
CH 106 5429.84 55.67 |-18.33 74 415 35.29 | 10.86 | 31.98 | 270 0 P |V
5530MHz 5460.72 5541 |-12.89| 68.3 41.19 | 35.32 | 10.89 | 31.99 | 270 0 P |V
5457.36 47.92 | -6.08 54 33.7 35.32 | 10.89 | 31.99 | 270 0 AV
* 5536 97.01 - - 82.63 35.4 11.02 | 32.04 | 270 0 P |V
5536 89.22 - - 74.84 354 11.02 | 32.04 | 270 0 AV
5744.92 56.69 |-11.61 68.3 41.78 35.65 | 11.27 | 32.01 | 270 0 P \%
5356.08 56.09 |-17.91 74 42.02 | 35.22 | 10.78 | 31.93 | 271 | 26 P | H
5469.04 57.16 |-11.14| 68.3 42.89 | 3534 | 1092 | 3199 | 271 | 26 P | H
5458.48 47.15 | -6.85 54 3293 | 35.32 | 10.89 | 31.99 | 271 | 26 A | H
* 5602 104.55 - - 90.04 | 35.45 | 11.13 | 32.07 | 271 | 26 P | H
802.11ac 5602 96.66 - - 82.15 3545 | 11.13 | 32.07 | 271 26 A H
VHT80 5725.72 60.14 | -8.16 68.3 4531 | 3562 | 11.25 | 32.04 | 271 | 26 P | H
CH 122 5418 55.03 |-18.97 74 40.86 | 35.29 | 10.84 | 31.96 | 263 1 P |V
5610MHz 5469.2 55.34 |-12.96| 68.3 41.07 | 35.34 | 10.92 | 31.99 | 263 1 P |V
5459.28 46.46 | -7.54 54 32.24 | 35.32 | 10.89 | 31.99 | 263 1 AV
* 5620 100.93 - - 86.39 | 35.47 | 11.15 | 32.08 | 263 1 P |V
5620 93.09 - - 7855 | 35.47 | 11.15 | 32.08 | 263 1 AV
5743.32 57.77 |-10.53| 68.3 42.86 | 35.65 | 11.27 | 32.01 | 263 1 P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number 1 C23 of C41

TEL : +86-512-57900158
FAX : +86-512-57900958




saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 3 5470~5725MHz
WIFI 802.11ac VHT80 (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) [(dBupV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm)|(deg) | (P/A)|(H/V)
802.11ac
11059 47.22 |-26.78 74 53.31 | 38.55 | 15.89 | 60.53 | 300 0 P | H
VHT80
CH 106
11059 47.77 |-26.23 74 53.86 | 38,55 | 15.89 | 60.53 | 100 0 P |V
5530MHz
802.11ac
11224 46.51 |-27.49 74 52.36 38.6 16.04 | 60.49 | 300 0 P | H
VHT80
CH 122
11224 46.88 |-27.12 74 52.73 38.6 16.04 | 60.49 | 100 0 P |V
5610MHz
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number

1 C24 of C41



saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 3 - Straddle Channel

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(HIV)
* 5722 108.36 - - 93.55 35.6 11.25 | 32.04 | 300 0 P H
802.11a
5722 100.77 - - 85.96 35.6 11.25 | 32.04 | 300 0 A H
CH 144
* 5722 105.43 - - 90.62 35.6 11.25 | 32.04 | 100 0 P \%
5720MHz
5722 98.56 - - 83.75 35.6 11.25 | 32.04 | 100 0 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number : C250f C41

TEL : +86-512-57900158
FAX : +86-512-57900958




saronas. FCC RF Test Report Report No. : FR1D0310E

Band 3 - Straddle Channel

WIFI 802.11a (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) (P/A) (HIV)
802.11a 11444 | 47.07 |-2693 74 | 5257 | 38.68 | 1626 | 60.44 300 | O | P | H
CH 144
5720MHz 11444 47.41 |-26.59 74 52.91 | 38.68 | 16.26 | 60.44 | 100 0 P |V
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
FAX : +86-512-57900958

Page Number 1 C26 of C41



saronas. FCC RF Test Report

Report No. : FR1D0310E

Band 3 - Straddle Channel
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(HIV)
802.11ac * 5716 107.97 - - 93.18 35.6 11.23 | 32.04 | 300 0 P H
VHT20 5716 100.01 - - 85.22 35.6 11.23 | 32.04 | 300 0 A | H
CH 144 * 5722 105.2 - - 90.39 35.6 11.25 | 32.04 | 100 0 P |V
5720MHz 5722 95.35 - - 80.54 35.6 11.25 | 32.04 | 100 0 Al YV
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number . C27 of C41

TEL : +86-512-57900158
FAX : +86-512-57900958




saronas. FCC RF Test Report Report No. : FR1D0310E

Band 3 - Straddle Channel

WIFI 802.11ac VHT20 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/im)| (dB) [(dBpV/m )| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) | (deg) | (P/A)|(H/V)
802.11ac
11444 46.51 |-27.49 74 52.01 | 38.68 | 16.26 | 60.44 | 300 0 P | H
VHT20
CH 144
11444 46.63 |-27.37 74 52.13 | 38.68 | 16.26 | 60.44 | 100 0 P |V
5720MHz
1. No other spurious found.
Remark2

All results are PASS against Peak and Average limit line.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Report No. : FR1D0310E

Band 3 - Straddle Channel
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(HV)
802.11ac * 5704 105.73 - - 90.98 | 3558 | 11.23 | 32.06 | 300 0 P H
VHT40 5704 96.02 - - 81.27 | 35.58 | 11.23 | 32.06 | 300 0 A | H
CH 142 * 5704 103.24 - - 88.49 | 35.58 | 11.23 | 32.06 | 100 0 P |V
5710MHz 5704 95.97 - - 81.22 | 35.58 | 11.23 | 32.06 | 100 0 Al YV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
Sporton International Inc. (Kunshan) Page Number 1 C29 of C41
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Band 3 - Straddle Channel

WIFI 802.11ac VHT40 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)|(dBuV)| (dB/m) | (dB) | (dB) | (cm)|(deg) (P/A) (HIV)
802.11ac
11422 47.18 |-26.82 74 52.72 | 38.67 | 16.24 | 60.45 | 300 0 P | H
VHT40
CH 142
11422 46.49 |-27.51 74 52.03 | 38.67 | 16.24 | 60.45 | 100 0 P |V
5710MHz
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.

Sporton International Inc. (Kunshan)
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Report No. : FR1D0310E

Band 3 - Straddle Channel
WIFI 802.11ac VHT80 (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(HIV)
802.11ac * 5680 102.79 - - 88.1 35.55 11.2 | 32.06 | 300 0 P H
VHT80 5680 94.9 - - 80.21 | 35.55 11.2 | 32.06 | 300 0 A | H
CH 138 * 5698 100.31 - - 85.57 | 35.58 | 11.22 | 32.06 | 100 0 P |V
5690MHz 5698 93.95 - - 79.21 | 35.58 | 11.22 | 32.06 | 100 0 Al YV
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.
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Band 3 - Straddle Channel

WIFI 802.11ac VHT80 (Harmonic @ 3m)
WIFI Note | Frequency Level Over Limit Read |Antenna| Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) | (cm)|(deg) |(P/A) (HV)
802.1ac 11378 | 4636 |-27.64 74 | 51.98 | 38.65 | 16.19 | 6046 300 | O | P | H
VHT80
CH 138
11378 46.13 |-27.87 74 51.75 | 38.65 | 16.19 | 60.46 | 100 0 P |V
5690MHz
1. No other spurious found.
Remark _ -
2. All results are PASS against Peak and Average limit line.

Sporton International Inc. (Kunshan)
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Emission below 1GHz

WIFI 802.11a (LF @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) |(dBpV/m)| (dB) |(dBuV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg) |(P/A)|(HV)
30 21.9 -18.1 40 27.95 24.6 0.58 | 31.23 - - P | H
156.1 20.64 |-22.86| 43.5 33.75 16.2 2.01 | 31.32 - - P | H
285.11 26.12 |-19.88 46 35.58 | 19.37 2.73 | 31.56 - - P | H
322.94 25.88 |-20.12 46 34.84 | 19.77 291 | 31.64 - - P | H
768.17 2755 |-18.45 46 2845 | 2574 | 451 | 31.15 - - P | H
802.11a 929.19 29.13 |-16.87 46 28 26.82 | 4.97 | 30.66 - - P | H
LF 30 28.12 |-11.88 40 34.17 24.6 0.58 | 31.23 - - P |V
260.86 18.67 |-27.33 46 27.98 19.5 261 | 3142 - - P |V
296.75 20.47 |-25.53 46 29.99 | 19.31 2.79 | 31.62 - - P |V
561.56 25.92 |-20.08 46 28.7 24.93 3.85 | 31.56 - - P |V
793.39 28.56 |-17.44 46 29.4 25.79 | 458 | 31.21 - - P |V
904.94 29.1 -16.9 46 2855 | 26.72 4.9 31.07 - - P |V
1. No other spurious found.
Remark e
2. All results are PASS against limit line.
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Co-location:
WWAN LTE 41 Link + WLAN 5GHz 11a CH36(Ant.6) + BLE 2Mbps CH39(Ant.6)

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5147.84 58.08 |-15.92 74 44.21 35.03 | 10.65 | 31.81 | 190 24 P H
5141.6 50.27 -3.73 54 36.4 35.01 | 10.65 | 31.79 | 190 24 A H
5176 100.86 - - 86.94 35.05 | 10.69 | 31.82 | 190 24 P H
802.11a
5176 93.8 - - 79.88 35.05 | 10.69 | 31.82 | 190 24 A H
CH 36
5142.24 57.62 |-16.38 74 43.75 35.01 | 10.65 | 31.79 | 263 87 P V
5180MHz
5141.6 49.28 -4.72 54 35.41 35.01 | 10.65 | 31.79 | 263 87 AV
5182 99.72 - - 85.79 35.06 | 10.69 | 31.82 | 263 87 P V
5182 92.4 - - 78.47 35.06 | 10.69 | 31.82 | 263 87 AV
2483.62 5489 |[-19.11 74 49.13 31.13 7.27 | 32.64 | 166 69 P H
2483.5 46.66 -7.34 54 40.9 31.13 7.27 | 32.64 | 166 69 A H
2480 102.28 - - 96.52 31.13 7.27 | 32.64 | 166 69 P H
BLE
2480 101.14 - - 95.38 31.13 7.27 | 32.64 | 166 69 A H
CH 39
2484.76 55.08 |-18.92 74 49.32 31.13 7.27 | 32.64 | 301 | 106 P \%
2480MHz
2483.5 44.86 -9.14 54 39.1 31.13 727 | 3264 | 301 | 106 | A |V
2480 97.67 - - 91.91 31.13 7.27 | 32.64 | 301 | 106 P \%
2480 97.05 - - 91.29 31.13 727 | 3264 | 301 | 106 | A |V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Report No. : FR1D0310E

Band 1 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant |Table |[Peak|Pol.
Ant. Limit Line Level Factor | Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm)|(deg )|(P/A)|(H/V)
4965 41.89 |-32.11 74 56.66 34.81 |10.43| 60.01 | 300 0 P H
7440 4423 |-29.77 74 55.3 36.59 |12.88| 60.54 | 300 0 P | H
10355 46.17 |-22.13| 68.3 53.18 38.31 |15.36| 60.68 | 300 0 P | H
WWAN+WLAN+BLE
4965 42.32 |-31.68 74 57.09 34.81 |10.43| 60.01 | 100 0 P |V
7440 4453 |-29.47 74 55.6 36.59 |12.88| 60.54 | 100 0 P |V
10355 46.05 |[-22.25| 68.3 53.06 38.31 |15.36| 60.68 | 100 0 P |V
1. No other spurious found.
Remark _ o
2. All results are PASS against Peak and Average limit line.
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Report No. : FR1D0310E

Co-location:
WWAN LTE 41 Link + WLAN 5GHz 11a CH36(Ant.7) + BLE 2Mbps CH39(Ant.6)

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna| Path |Preamp | Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m)| (dBpV) | (dB/m) | (dB) | (dB) |[(cm) (deg) |(P/A)|(HIV)
5126.72 55.96 |[-18.04 74 42.11 3501 | 1063 | 31.79 | 121 | 336 | P H
5111.2 45.61 -8.39 54 31.78 35 10.61 | 31.78 | 121 | 336 | A | H
5182 92.44 - - 78.51 | 35.06 | 10.69 | 31.82 | 121 | 336 | P H
802.11a
5182 84.95 - - 71.02 | 3506 | 10.69 | 31.82 | 121 | 336 | A | H
CH 36
5131.68 56.12 |-17.88 74 4227 | 3501 | 1063 | 31.79 | 300 | 310 | P | V
5180MHz
5115.68 45.55 -8.45 54 31.72 35 1061 | 31.78 | 300 | 310 | A | V
5182 90.04 - - 76.11 35.06 | 10.69 | 31.82 | 300 | 310 | P | V
5182 82.71 - - 68.78 | 35.06 | 10.69 | 31.82 | 300 | 310 | A | V
2500 54.2 -19.8 74 48.3 31.17 7.3 32.57 | 162 69 P H
2483.5 47.98 -6.02 54 4222 | 31.13 7.27 | 32.64 | 162 69 A | H
2480 103.12 - - 97.36 | 31.13 7.27 | 32.64 | 162 69 P H
BLE
2480 102.62 - - 96.86 | 31.13 7.27 | 32.64 | 162 69 A | H
CH 39
2499.1 5459 [-19.41 74 48.69 | 31.17 7.3 32.57 | 400 88 P |V
2480MHz
2483.5 45.79 -8.21 54 40.03 | 31.13 7.27 | 32.64 | 400 88 Al YV
2480 95.9 - - 90.14 | 31.13 7.27 | 32.64 | 400 88 P |V
2480 95.21 - - 89.45 | 31.13 7.27 | 32.64 | 400 88 Al YV
1. No other spurious found.
Remark _ I
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz
WIFI 802.11a (Harmonic @ 3m)

WIFI Note | Frequency Level Over Limit Read |Antenna | Path [Preamp| Ant |Table Peak|Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBuV/m)| (dB) |((dBpV/m)| (dBpV) | (dB/m) |(dB)| (dB) |(cm )|(deg )|(P/A)(H/V)
4965 42.3 -31.7 74 57.07 | 34.81 |10.43/60.01 |300| O P
7440 44.06 |-29.94 74 55.13 | 36.59 |12.88/ 60.54 | 300 | O P | H
10388 4597 |-22.33, 68.3 5292 | 38.33 |15.39 60.67 | 300 | O P | H
WWAN+WLAN+BLE
4965 41.69 |-32.31 74 56.46 | 34.81 |10.43/60.01 |100| O PV
7440 4558 |-28.42 74 56.65 | 36.59 |12.88/ 60.54 | 100 | O PV
10388 45.8 -22.5 68.3 52.75 | 38.33 |15.39 60.67 | 100 | O PV
1. No other spurious found.
Remark . I
2. All results are PASS against Peak and Average limit line.
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Co-location:
WWAN LTE 41 Link + WLAN 5GHz 11a CH36(Ant.6+7) + BLE 2Mbps CH39(Ant.6)

Band 1 - 5150~5250MHz

WIFI 802.11a (Band Edge @ 3m)

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.
6+7 (MHz) (dBpV/im)| (dB) [(dBpV/m)| (dBuV) | (dB/m) | (dB) | (dB) |(cm) | (deg) |(P/A)|(H/V)
5134.56 56.27 |-17.73 74 42.42 35.01 | 10.63 | 31.79 | 100 3 P H
5141.6 46.97 -7.03 54 33.1 35.01 | 10.65 | 31.79 | 100 3 A H
5182 95.75 - - 81.82 35.06 | 10.69 | 31.82 | 100 3 P H
802.11a
5182 89.21 - - 75.28 35.06 | 10.69 | 31.82 | 100 3 A H
CH 36
5106.72 55.79 |-18.21 74 41.98 3498 | 10.61 | 31.78 | 110 | 354 P V
5180MHz
5141.6 45.59 -8.41 54 31.72 3501 | 1065 | 31.79 | 110 | 354 | A | V
5182 92 - - 78.07 35.06 | 10.69 | 31.82 | 110 | 354 P V
5182 84.45 - - 70.52 35.06 | 10.69 | 31.82 | 110 | 354 | A | V
2483.74 55.26 |[-18.74 74 49.5 31.13 7.27 | 32.64 | 354 | 333 P H
2483.5 43.64 |-10.36 54 37.88 31.13 727 | 32.64 | 354 | 333 | A H
2480 94.04 - - 88.28 31.13 7.27 | 32.64 | 354 | 333 P H
BLE
2480 93.28 - - 87.52 31.13 727 | 32.64 | 354 | 333 | A H
CH 39
2493.34 54.37 |-19.63 74 48.47 31.17 7.3 32.57 | 226 | 118 P \%
2480MHz
2483.5 43.53 |-10.47 54 37.77 31.13 7.27 | 32.64 | 226 | 118 AV
2480 93.09 - - 87.33 31.13 7.27 | 32.64 | 226 | 118 P \%
2480 92.35 - - 86.59 31.13 7.27 | 32.64 | 226 | 118 AV
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz

WIFI 802.11a (Harmonic @ 3m)

WIFI Note| Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table Peak| Pol.
Ant. Limit Line Level Factor |Loss | Factor | Pos | Pos |Avg.
6+7 (MHz) (dBpV/m)| (dB) [(dBpV/m )| (dBupV) | (dB/m) |(dB)| (dB) |(cm)|(deg)|(P/A)[(H/V)
4965 49,91 |-24.09 74 64.68 34.81 110.43/60.01 |300| O P | H
7440 44.41 |-29.59 74 55.48 36.59 112.88| 60.54 | 300 | O P | H
10355 4594 |-22.36, 68.3 52.95 38.31 [15.36/ 60.68 | 300 | O P | H
15503 5471 |-19.29 74 54.57 40.78 [19.19| 59.83 | 127 | 45 P | H
15503 43.64 |-10.36 54 435 40.78 (19.19|59.83 | 127 | 46 | A | H
WWAN+WLAN+BLE
4965 49,91 |-24.09 74 64.68 34.81 110.43/60.01 |300| O P |V
7440 4441 |-29.59 74 55.48 36.59 112.88| 60.54 | 300 | O PV
10355 46.36 |-21.94, 68.3 53.37 38.31 [15.36/ 60.68 | 100 | O PV
15503 54.61 |-19.39 74 54.47 40.78 |19.19| 59.83 | 100 | 47 P |V
15503 44.35 -9.65 54 44.21 40.78 |19.19/59.83 |100| 47 A | V
1. No other spurious found.
Remark _ .
2. All results are PASS against Peak and Average limit line.
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Band 1 5150~5250MHz

Note symbol

Fundamental Frequency which can be ignored. However, the level of any
unwanted emissions shall not exceed the level of the fundamental frequency.

! Test result is over limit line.

P/A | Peak or Average

H/V | Horizontal or Vertical

Sporton International Inc. (Kunshan) Page Number : C40 of C41
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Report No. : FR1D0310E

A calculation example for radiated spurious emission is shown as below:

WIFI Note | Frequency Level Over Limit Read | Antenna | Path |Preamp| Ant | Table |Peak| Pol.
Ant. Limit Line Level Factor Loss | Factor | Pos Pos |Avg.

1 (MHz) (dBpV/m )| (dB) [(dBpV/m)|(dBpV)| (dB/m) | (dB) | (dB) [(cm) (deg) |(P/A)|(HIV)
802.11b 2390 5545 |-18.55| 74 | 5451 3222 | 458 | 3586 | 103 | 308 | P | H
CHO01
2412MHz 2390 4354 |-10.46 54 42.6 32.22 458 | 3586 | 103 | 308 | A | H

1. Path Loss(dB) = Cable loss(dB) + Filter loss(dB) + Attenuator loss(dB)

2. Level(dBuV/m) = Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
3. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)

For Peak Limit @ 2390MHz:

1.

Level(dBuV/m)

= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)

= 32.22(dB/m) + 4.58(dB) + 54.51(dBuV) — 35.86 (dB)

= 55.45 (dBuV/m)
2. Over Limit(dB)
= Level(dBuV/m) — Limit Line(dBuV/m)
= 55.45(dBuV/m) — 74(dBuV/m)
=-18.55(dB)

For Average Limit @ 2390MHz:
1. Level(dBpV/m)
= Antenna Factor(dB/m) + Path Loss(dB) + Read Level(dBuV) - Preamp Factor(dB)
= 32.22(dB/m) + 4.58(dB) + 42.6(dBuV) — 35.86 (dB)
= 43.54 (dBuV/m)
2. Over Limit(dB) = Level(dBuV/m) — Limit Line(dBuV/m)
= 43.54(dBuV/m) — 54(dBpV/m)
=-10.46(dB)

Both peak and average measured complies with the limit line, so test result is “PASS”.

Sporton International Inc. (Kunshan)
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Appendix D. Radiated Spurious Emission Plots

Note symbol
-L Low channel location
-R | High channel location
Sporton International Inc. (Kunshan) Page Number : D1 of D110
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Band 1 - 5150~5250MHz
WIFI 802.11a (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

6+7 Horizontal Fundamental

0. 1695, pengxi torth 7cad,kunshan 0. 1055, pengi. North Road, Kunshan
Economic & Technical Developnent Economic & Technical Developaent

one, 31angsu, china Zone, d1angsu, Chine

telivgst 12 s7se0158 teietsh-s12-e7de0150

Foxi+t.512.57909558 Faxi+as. 51257900958

A hitp:/ /v sporton.con.cn SPORTON LAB. Hetp: /e sporton.com.cn

Data: 12 Data: 14
A (@BuVim) A a8y

1024 1024
78 o78)
734 qu—‘ﬂ Tt H N — e —
55| i 585

20 203
14| 48]
00 BE 550 B EID B 525052 00 7000 000 . 5000 7000
Peak Frequency (WHz) Frequency (MHz)
site oxcH06-Ks sie o3cro6-x5
Congition 56 BAWD 1----3 3n 3117 SN 00218542 HORIZONTAL Conaition 56 BAID 1----3 3n 3117 SN 00218642 HORIZONTAL
171000, 000Kz VM 3000 000KHz SHT ALt RBi:1000. 000KHz VB :3000.000KHz SUT :Aut
project (<R) 06310 project (100310
Hoae 3 Hode 1
Plane v Piane v
Singae-sirectivity Single-girectivity
wer s wer s
Poversetting 1 Powersetting i
Over Linit Read Cableantemna Preomp AfPos T/Pos Over  Linit Resd Cableantemna Preomp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Remark Freq Level Limit Line Level Loss Factor Factor Remark
Tm  EENE BN @ @R @ @ e TR mas @@V BN & @ @ @ g
1 s 5877 -15.23 7400 44.92 10.63 3.0 379 145 198 Peak 10 S162.00 10473 36.43 65.30 90.80 10.69 35.06 L& 145 198 peak

2 sws2.00 %5.06

813 10069 35.06 3182 145 19 Average

0. 1095, pengxi North 7cad,kunshan
Econonic & Technical Developnent

one, 31angsu, china

telivgs 512 57500158

Fox:+t-512.57909958

W,
509 /
I — / A
Av Left blank
g. - o~

1
Over Linit Resd CobleAntenna Preamp A/Pos T/Pos
Freq Level Linit Line Level Loss Factor Factor

T e dew/m e dw/m dow 05 de/m 48w  deg

11 514160 50.85 3.1 54.00 36.99 10.65 35.01 3179 145 195 Average
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WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11a CH36 5180MHz

6+7 Vertical Fundamental

0. 1695, pengxi torth soad,kunshan . 1655, Peng North Road, unshan
cconoaic & Technical Development. economic & Technical Development

Zone, yiangsu, China Zone, yiangsu, Chine

teivase-s12-57900158 te1:vaas-512- 57500158

Foxivse 1337900950 Faxiess £12 Srsc09se

‘SPORTON LAB Rttp:  fwwsporton.con.cn SPORTONLAB. tto:/ /v sporton. con.cn
Datz: 15 Data: 17
1 (¢Buvim) evel (@Buvim)
1024 1024 4
o738 a1
LES T — — SCEAND T3 - SCEAND T3
sa.sf .
e I T TN | e
439 |
203 203 |
145 asf |
100 s, s 5o st 5210, 0. 5250.5 000 2000, 3000, 000 5000 o000, 7000
P e ak Frequency (MHz) Frequency (Miz)

site o3c06-k5 site 0300515
Coraition 56 BN 3 3n 3117 SN 00218642 VERTIGAL Condition 5 BAND 1----3 3n 3117 SN 06218642 VERTIGAL

REH: 1060.000KHz V- 3000..000KHz SHT:Auto RBi: 1000. 0aKiz VBW: 3000, 00@KHz SHT :Auto
Project (FR) 108310 project (FR)100310
Hode 1 Hode 1
plane v Plane v

Stngle-airectivity Stngle-directivity
wer us er %
Pouersetting 1 Pouersetting 1

Over Limit Read CableAntenna Presmp A/Pos T/Pos Over Linit Read CableAntenna Presmp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Renark Freq Level Linit Line Level Loss Factor Factor Remark
Wz duv/m b dow/m dow @5 do/m 45 en  deg Tz dbav/m  d dow/m @ @ do/m @5 e deg
1 513776 5678 -17.22 74.00 42.93 10.63 3.01 3179 M9 278 peak 1% 5176.00 100.32 32.02 63.30 G6.40 10.69 35.05 JLE2 349 274 peak

2 swee 9397

80,05 1069 35.05 3182 349 274 Average

0. 1695, pengxd torth soad,kunshan
ccononic & fechnical Development

Zone, yizngsu, China

teivsse-s12-s7oensa

Foviete 212 s7900358
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Data: 16
A (@BuVim)

1024

100 5130, 5150, 5170, 5190, 5210, 5230, 5250, 525
Frequency (MHz)

Left blank

SN 00218642 VERTICAL
SiTiuto

Avg.

site
Concition

Project. (FR)1De310
1

v
Single-irectivity
w

e
Powersetting 1
Over Limit Read CableAntenna Preamp A/Pos T/Pos

Freq Level Limit Line Level Loss Factor Factor Remark

iz Bou/m @5 dowv/e  dsw @5 do/m @ o  deg

11 514160 45.00 -6.00 54.00 34.13 10.65 35.01 379 349 274 Average
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=aanas.  FCC RF Test Report Report No. : FR1ID0310E

Band 1 5150~5250MHz
WIFI 802.11ac VHT20 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT20 CH36 5180MHz

Yo 1638, pengi North tosdKunshan . 1088, penga North rosdKurshan
oo b Techmical oevElopment ook & ecical oevElopaent
ettt siarareniss e
[T oo
A4 Wt - sporton con.cn A4 it mesporton. com.cn
Datai Datacs
) @ouvim) J o
.
1024 T 1024
a3 \ o7
734 \\ 56 BAND 1—3 | 734 - 56 BAND 1—3
sas J/ Yo, sas
fo it
4 R TP —— e — oot
p——
439) 39| MWM
23 203
145 14
o0 - X 00 7000 000 . e To00
P ea k Frequency (MHz) Frequency (MHZ)
site axchos-ks site oscros-ks
Conition S BAND 1----3 3n 3117 SN Ge218642 HORTZONTAL Condition SGBAND 1----3 3n 3117 SN cez18642 HORTZONTAL
i 1000.000Kkz VB, 600.000KHe STt A 1000, 0oeKiz VB 3000 00aKH: SHT: At
project (R 100310 project Frotasio
Hode o Voae 10
Flane v Flane v
Singae-sirectivity Single-girectivity
wex H wer =
Poversetting 1 Posersetting i
Over Linit Read CableAntenna Preamp A/Pos T/Pos Over  Linit Resd Cableantemna preomp A/Pos T/Pos
Freq Level Linit Line Level Loss Factor Factor Remark Freq Level Linit Line Level Loss Factor Factor Remark
T mam EBaEwE @y ® @ B = TR mas @@V BN & @ @ @ g
1 SleLe2 5.3 -I5.65 74.00 4448 10.65 3.0 379 ek 208 pesk 1+ 512,00 102,21 3291 6030 8928 10.69 35.06 362 lsé 208 pesk
$182.60 95,30 <-ooe e 8137 lo.60 .06 g2 164 208 Average
Yo 1658, Pengei North tosdKunshan
ciomonc & Techmical oevclopment
el s
A4 it e porton o
Datass
) @suvim)
1024
a9
734
sas
N
a9
203
145
o0 O T 7 N TS N )
Av Left blank
g. J—_—
Condition S3BAND 1----3 (AVG) 3n 3117 SN 0215642 HORTZONTAL
RBir1000.ca0Khz VAML0.S6aKhe SHT:Aute
sroject (FR100310
Vode 10
Flane v
Singae-directivity
wex a5
Poversetting i
Over Linit Read CableAntenna Preamp A/Pos T/Pos
Freq Level Linit Line Level Loss Factor Factor Remark
T mwm @@ wW ® @ B =
11 56160 se.s2 348 54.00 36.65 10.65 35.01 3179 1s4 208 Aversge
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT20 CH36 5180MHz

6+7

Vertical

Fundamental

0. 1695, pengxi torth soad,kunshan
£cononic & Technical Developaen
Zone, yiangsu, China

1 s10.48 s

A4 i o
ot
i
1024
o9
734 " 5GBAND 13|
| :
4 w
=
o9
209
1)
o D ey
Peak requency ()
stee esciosxs
Shsteton -3 30 3117 5 oomaser vearIGHL
v Srem drb Byl it
sroject it
s ¢
ol :
pA—
wer b
e atting "
ovir “Lintt Resd Cablonntenns presmp Afpos  Treos
freq Level Unie i ovet Cons Fockar Foceer Remrk
i R R R

1740 74.00 42.78 10.61 35.00 379 3ol 157 Peak

. 1655, Peng North Road, unshan
Economic & Technical Development
Zone, yiangsu, Chine

SPORTON LAB. tto:/ /v sporton. con.cn
Data:0
evel (BuVim)

1024)

a1

4 - SGBAND 13

e ittt

203

1as

000 2000, 3000, 000, 00, 7000
Freauency (MHz)
site o3cH06-45
Condition 5 BAND 1----3 3n 3117 SN 06218642 VERTIGAL
RBH:1000. 000KHz VBW:3000.000KHz SHT:Auto

Project (FR) 100310
hode 10

Plane v

Stngle-directivity
mer *
Pouersetting 1
Over Linit Read CableAntenna Presmp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Remark

Tz GBW/e @ dBwv/m dow @8 db/m 96 cm  deg

1% 5162.00 100.13 3183 65.30 86.20 10.69 35.06 3L82 301 157 Peak
2 sis200 s2.80 78,57 069 35.06 3182 301 157 Average

0. 1695, pengxd torth soad,kunshan
ccononic & fechnical Development

1 suLce 47.59

.41 S4.00 33.72 1065 35.01 3L79
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1024
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. site e3cHo6-ks
Concition 56 BAID 1----3 (AVG) 3n 3117 SN 00218642 VERTICAL
RBH: 1000. 000KHz VBH:0.560KHz SWT:Auto
Project. (FR)1De310
Hoce 1o
Plane v
Single-irectivity
e w
Powersetting 1
Over Limit Read CableAntenna Preamp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Remark
iz Bou/m @ dw/e  dsw @ do/m @ o deg

301 157 Aversge
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=aanas.  FCC RF Test Report Report No. : FR1ID0310E

Band 1 5150~5250MHz
WIFI 802.11ac VHT40 (Band Edge @ 3m)

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - L

6+7 Horizontal Fundamental

0. 1695, pengxi torth foad,kunshan 0. 105, pengi. North Road, unshan
Econonic & Technical Developnent Economic & Technical Developaent
Zone, Jtongsu, China Zone, d1angsu, Chine
telivgst 812 s7500158 el
Foxi+t.512.57909558 Faxisgs.
SPORTON AR, Rttp:/ /v sporton.con.cn SPORTON LAB. Hetp: /e sporton.com.cn
Data: 4 Data:5
A (@BuVim) A a8u
1024 1

o 1024

Ww'\

a3 o7

734 56 BAND T3] ) I 5G BAND 1—3
: /

P —— R Mo =
o
439 43.9) «M”W
203 203
145 145
e e

o N - - —T 0 T o 5 it )
Peak Heauency iz recusncy (i)
site f— sice ascras-xs
riseton [y — Einiieton S o3 3m 3117 su egars642 HORTZONTAL
R Spom e Ay g om0 sosne o 3000 amr ST s
brosect asioesio progect Etoesio
ot & ot M
oo ¥ Poone b
Singie-atrectivity Single-directivity
et i et H
Forersecting H Ponersetting i3
ovieLintt Read Cablesneenna presmy ArPos T/res o Linit ead Cablemntenna presmp Apos  T/pos
Frea Level Linie Line Level ‘Loss Foctor aceor Remork Freq Level Lini Lne Level Less octor Faceer Remark
T B B W B @R e e = G B W @R ® @
1 siecs 6070 1330 7400 45.83 10.65 3.0 8L 155 203 peok 1% sin.00 10178 3.8 65,30 £7.05 10.69 35.06 Ns2 156 203 peok
Sina.0o sass e 2 B055 loies es im sk 209 erege
Vo. 1058, erpe nerth sosonshan
el T e evopat
e tmenerin
o
o s e
hA4 to st ion o
a5
JigBvm)
1024
a7 (/\’
7
504
R
9
23
1
o L T N T —
Av e Left blank
g. stee p—
riiston [ —
om0 oonkne Vw1 S0t S et
brogect s toasio
ot i
e ¥
Singie-airectivity
et A
Forersetting

5
Over Linit Resd CobleAntenna Preamp A/Pos T/Pos
Freq Level Linit Line Level Loss Factor Factor Remark

T e dew/m e dw/m dow 05 de/m 48w  deg

11 514902 50.20 -3.80 54.00 36.33 10.65 35.03 3131 155 203 Average
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SPORTON LAB.

FCC RF Test Report

Report No. : FR1D0310E

WIFI

Band 1 5150~5250MHz Band Edge @ 3m

ANT

802.11ac VHT40 CH38 5190MHz - R

6+7

Horizontal

Fundamental

Peak

sPommontas
vata 7
) By
1024
o
scem)-_o|
7 2
505
P " ) H
S
9
203
1as)
220 N I w0
requency ()
excoe ks
SEBAD 1----3 3n 3117 SH 06218642 HORTZONTAL
S 1oco- 000Kz - 006.0a0KHE ST AT
(R oosis
i
Singie-directivity
i
=
Over Linit  Read CableAntenna Preamy A/Pos T/pos
Freq Level Linit Line Level Loss Fecton Foctor Renark

1

5350.86 54.78

19.22 74.00 4070 1078 35.22 393 156 203 Peak
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Avg.

‘SPORTON L48.
Data: 8
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1024
s74)
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433 =
203
145
220 S5, saro. 50 S0 530, S0 570 5400
Frequency (Miz)
site e3cHo6-ks
Concition 56 BAID 1----3 (AVG) 3n 3117 SN 00218642 HORIZONTAL
RBH: 1000. 000KHz VBH:1.100KHz SWT:Auto
Project. (FR)1De310
Hoce 19
Plane v
Single-irectivity
e s
Powersetting 5
Over Limit Read CableAntenna Preamp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Remark
iz Bou/m @5 dowv/e  dsw @5 do/m @ o  deg
1 537498 45.55 -8.45 54.00 3147 10.79 35.24 3195 156 203 Average
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SPORTON LAB.

FCC RF Test Report Report No. : FR1ID0310E

WIFI Band 1 5150~5250MHz Band Edge @ 3m

ANT 802.11ac VHT40 CH38 5190MHz - L

6+7 Vertical Fundamental

0. 1695, pengxi torth soad,kunshan

. 1655, Peng North Road, unshan
ecor Developnent

£cononic & Technical Developaen
Zone, yiangsu, China
teivase-s12-57900158

Foxivse 1337900950

nomic & Technical
Zone, yiangsu, Chine

‘SPORTON LAB Rttp:  fwwsporton.con.cn SPORTONLAB. ttp: /e sporcon.com.
Dats:o Data: 11
1 (¢Buvim) evel (@Buvim)
1024 1024
o3 W”‘M\V\ o
™1 \ somAn 13 - SoEAND T3
sa.|
" ..m/r«w/ |
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145 asf
100 s, s sto. s 5210, 0. 5250.5 000 2000, 3000, 000 o000, 7000
P e ak Frequency (MHz) Frequency (Miz)
site o3c06-k5 site 0300515
Coraition 56 BN 3 3n 3117 SN 00218642 VERTIGAL Condition 5 BAND 1----3 3n 3117 SN 06218642 VERTIGAL
REH: 1060.000KHz V- 3000..000KHz SHT:Auto RBi: 1000. 0aKiz VBW: 3000, 00@KHz SHT :Auto
Project () 108310 project (R 100310
Hode 1 Hode 19
plane v Plane v
Stngle-airectivity Single-atrectivity
wer s er s
Pouersetting i Pouersetting 3
Over Linit Resd CableAntemna presmp A/Pos T/Pos Over Linit Resd CableAntenna pressp A/Pos T/Pos
Freq Level Limit Line Level Loss Factor Factor Renark Freq Level Linit Line Level Loss Factor Factor Remark
T dam @b dwv/m dow @8 e/ a8 cn  des Tz dbav/m  d dow/m @ @ do/m @5 e deg
1 512128 56.56 -17.44 74.00 42.74 10.51 35.00 3179 22 136 Peak 1+ 5194.00 57.09 26.79 63.30 £3.14 1071 35.05 JLG2 282 136 eak

2 sisa0 8922 75027 1071 306 sz 22

136 Average

0. 1695, pengxd torth soad,kunshan
ccononic & fechnical Development
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1
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145

100 5130, 5150, E] 90. 5210, 5230, 5250, 525

0.
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site
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SN 00218642 VERTICAL
SiTiuto

Project.

v
Single-irectivity
s

e
Powersetting 5
Over Limit Read CableAntenna Preamp A/Pos T/Pos

Freq Level Limit Line Level Loss Factor Factor Remark

iz Bou/m @5 dowv/e  dsw @5 do/m @ o  deg

1 5149.76 47.14 -6.86 54.00 31.27 10.65 35.03 3L81 282 136 Average
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